Industrial sewing machine
T EREAK

Exploded drawing & Instruction manuanl
ZEHPHRE & ERARAS

BM-1529
SINGLE PRESS FOOT
B I

BM-2529
DOUBLE PRESS FOOT

XU JA

BEYOUNG®



B &/ CONTENTS

fFREBA$/ Qperati on Manual

L84 L F 4R/ Sewi ng machi ne speci fi cation -2

1 #u4tA=24/ NEEDLE AND THREAD 3
2 G2 Wde46/E R/ INSTALLING THE KNEE LIFTER 4
3 Jdu 4/ LUBRICATION 4
4 97 44/ LUBRICATION CONDITION 5
5 #4943/ HOW TO INSTALL THE NEEDLE S
6 M EYEE/ HOW TO INSTALL THE BOBBIN 6
7 MEF L/ HOW TO THREAD THE MACHINE HEAD /
8 FEAEH| KA/ ADJUSTING THE STITCH LENGTH 8

9 AT EME A/ ADJUSTING THE PRESSER FOOT PRESSURE 8
10 &3k /A% / THREAD TENSION 9
11 %855 E AT £/ STITCH WIDTH REGULATOR 9
12 yufTis 4| A5 4 B % &/ HOW TO CONTROL THE WIDTH OF ZIGZAG STITCH 10
13 #At 5ae ka9 % £/ NEEDLE-TO-HOCK RELATIONSHIf ; 1
14 % 0 ]9 4 5 HE AR/ TROUBLESHOOTING CHART 12-13
ZHMHEAR/ Parts bBook

1 #uenatt/ Maohi_m boby 14-15
2 L&y, By ffﬁ#m}ﬁj/ Needle bar and thread take—up mechanism 16-17
3  4£4t#1 ) /Needle bar components 18- 19
4 #H iﬁjﬁ#mﬁJ/Presser foot mechanism 20-21
S5 T EAMAH/ Feed mechanism 20- 21
B A4 Elptuty/ Presser foot mechanism 23-24
7 % &4E4TIUA/ 384 Points mechanism 23-24
g8 _Li#4uty/Upper feed mechanism 25-26
9 Sk, Poster bend mechanism 27-28
10 @ #1445 EBrPLH/ Automatic presser foot |ifter 29- 30
11 A#hEEH. X444/ Automatic reverse feed components 29-30
12 €334/ Driver mechanism 31-32
13 fEidAA/0il lubrication mechanism 31-32
14 M1 /Assessories 33-34




1 B3R 3/ INSTRUCTION MANUAL

HIGH SPEED AUTO OILER SINGLE NEEDLE ZI1GZAG MACHINE SERIS

BRIEFM INSTRUCTION MANUAL

BM-1529 SR Bah kb TR L0 ( K ) R

1-NEELLE, TQP8H GH SPEED AUTO A LER
BM-2529 SINGE NEHLE 21 ZAG MANCH NE SER S

ﬁrﬁg’mﬁgmﬂxﬁﬁﬁﬁmﬂ“’jé‘ﬂ Rease read this Instructi on Manual careful |y
ﬂg%g}'g}g% L ERAIFWLNAE  pefore using the unit in order to get the nost
: out of it and to enjoy using it for along tine

BRAEMEEEFA: A ease keep this Instruction Minual at hand
BEFORE OPERATION taking care not to lose it

1. BLBE R A il AT, 9 R As ikt

2. FRFINTAEF TR R A ERARK (AR =40) | FHiF 8 Dk g n7 L0k 9140 L4,
AL

MG RETE, F—REiFLsAANK LR EHFTH,

* s ik, FEFIKRIESE Abik EEE e iR, iR 56 R 4,

4 METFIERE—ANA, FHRFEIALT 16004 /4540 %Kiz it,

1. Do not operate the machine even for tricl hefore lubrication it.

2. Qonfirmthat the vol tage and pnase (=ingle 3-phase) are
correct by checking themacainst the i = ngs =howen on ' he notor narepl at e.

3. Wien running your nmachine for the first (i ailer the set-up , check the rotational
direction of the handvieel = * Turn on the power swtch. Run the nachine at a | ow
speed while checking (e roiziional direction of the handwheel . (The handwheel shoul d
turn count ercl ockw se ¢= obsei ved fromthe handwheel si de. )

4. For the first nonth run he machi ne at speed of 1600s. p. mor | oss.

BRI ER
CAUTIONS IN OPERATION

1. EHERAIFZEIHIE, FoFFREMZE, FHHRBEH,

2. G RAFB N, FPBAAARIEAN K, FHFFAK LR VR R, &
KRBEAFZ DAL, RN, T ELcthafii LRk, AL KELR,

3.Im Y THARIF[E. LiFE. SEAELCHRPFPRENFALT, BIEMS,

4. A FANABLHE AT, Fb LR XA, RLAMRCIFILSES, + T TF—a1k.

1. Keep your hands away fromthe needl e when you turn on the power swtch
or while the machine is operating

2.0During operation be careful not to allow your or any other person's head or
fingers to cone cl ose the handwheel , \-belt, bobbin winder or notor. A so do
not place anyt hing close to them

3.0Do not turn the nachine with the finger guard, belt cover or any other
protectors renoved

4.Be sure to turn off the power swtch and confirmthat the notor is conpl etel y
st opp-ed before renoving the \V-bel t.




& R t.80 3/ INSTRUCTION MANUAL

4% 7)) F% Sew ng machi ne speci fication

1529 -

A B C

—

s

A F

Bottom feed

L FRER

Top and bottom feed

e

5
B ' * -'ll?l- "'ﬂ" f\b 0?‘9 n.o *.‘ .-",\'-. ..-.
e b ddoe VARV TR JY YA
- | 3] 0-2
C | mimstiea  WhEHE T
Belt diive Nirect—drive Direct—drive

thread trimmer




& B 4t.80 45/ INSTRUCTION MANUAL

—=

S

1529&2529 Series

SRS 40mm , BRRZGEIINIE B, JHFEREETNLNED).
HE B BRI E B AL

G
(& !
brs uklt:%%
T+ Q&* 7
N — o — —— — ||
. ool I— =
é// — 777 j

ﬁ EJ we == R




& B389 45 /INSTRUCTION MANUAL

TEFHARMAE SPEAFCAT NS

R HAHE] A

Y% 4 1R % F K 2000s. p. m

KR A4 . S5Smm , %% : S5mm
RAAFRTE 9mm

AT AT AR 35mm

EBR T = B F#: 8mm , FERA: 13mm
P4t WBR 1* MAstAesx *

8 UF i (G B )

MR KRR A RRE @A, BAtEd K.

Usage Light te medium weight material

Sewing speed Max 2000s  p.m

Stitch length Forward stiteh:bmm Reverse stitch:bmm

Max stitch width 9 mm

Needle bar stroke 35 mm

Lift of presser foot [Tand lifter: 8 mm, Kiece Jlifter:13mm

Needle See page 1 for table © NEEDLE AND THREAD’
Lubricating oil Machine oil (whte spindle oil)

% Maxi rumspeed w || very depending o Tabris hreads and sew ng condition
AFF R AR KL B2 A E
REATI ONSH P BETVIHF Z1 C 7AG WDIH AND NAX MM SPEED
A -'33': ﬁ Jﬁ Omm~5mm Smm~9mm
KR K 2000 s. p. m 1800 5. p. m
ZLiazag wid!l | omm~5mm Smm - Ymm
Max speed 2000s. p. m 1800s. p. m
1. ALt A 2%

1. NEHILE AND THREAD

WAFE L MA R EMS A 5 R B2 H AR ER, £S04 iR
R ERESHNER S L, H5F AT A

Sel ection of the proper needl e depends not only on the nachi ne nodel, but al so on
the material thread used, For sel ection of proper needl e and thread sizes to be used
on the various nachi ne nodel , pl ease refer to the tabl e bel ow

FHE R A ik W 5
RAKRT & w4 120 60 30
MATR T DP x 17 #10 DP X 17 #12~#16 DP x 17 #18~#19

Application of class

For Iight-wei ght

materials

For medium-weight
materials

For medium-heavy
wight materials

Max thread size (N -Synthetic

120

60 30

Needle size

DPX17 #10

DPX17 #12v#16 |DPX17 #18v 19




1& B5teR 45/ INSTRUCTION MANUAL

2. Ly 2
2. | NSTALLATI ON OF SEWNG MNH NES

®—r

1) EHEZINAENEA L,

2 ) RIRZ 4T @I FIMC ML IPIRR X E@4T 2
VAR EER , FXE T EEEFREMNOH 29
NASEREEE , ARITHEOK L.

1) The oil pan shoul d rest on the four
corners of the nachine tabl e groove.

2) Two rubber seats @ for supporting the
head portion on the operator side
are fixed on the extended portion of the
table by hitting the nail @ and the ot her
two rubber cushion seats ® on the hinge side
are fixed by using a rubber-based adhesi ve.
Then, oil pan @ is pl aced.

3) IBEREECHEML MILLE | WAESREBRZE ,
T BRE A UKREG L.

3) ©1't hinge@ nto the opening in the nachine
bed, and it the machi ne head to table
rubber hinge @ before pl acing the nachi ne

head on cushions ® on the four corners.



1& Bl 3LeR 35/ INSTRUCTION MANUAL

2. IR IE A5 )R
2. INSTALLING THE KNEE LIFTER

11, BRI

(© B 27 Sk

@E#

* ITIER Q) BEERR Q.
BESTEHIME.

Insert the knee lifter assy.«(Dinto the shaft (@)

under the oil pan, and slightly tight the screw(@) .

JEEIRELF>

. #FhFRUFEHTETHRW TS,

2. AEMIRTF @IRCFIERG) .

Turn the handwheel sc that t(he feed teeth
(@) are under the needlie plate® .

), PATHIREE (B).

4. HHZT @ T, DEHFERERERD
(D FHEEFLH @ BR824 4 2mn.

5. e AT, ¥iITRES@E) .

6, TATIER(S) .

7. ¥EZHURET (0 B 24Tk SHE R @ RYE B
234 4mm.

8. ¥ZhiATTIEET (O #ATIAT . DEESELE FHE
ik O B, G AESHR ES 10mm FEEN
AL E .

9. ERETE. BESOQFE.

3. Loosen the nut (&) .

4. Turn the screw(g)to adjust the bracket (7)to

2nm pl ay.

5.Securely tighten the nut &).

6. Lossen the nut ().

7.Turn the screwiguntil the distance between

the end of the screw and bracket (iDis

approxi mat el y 4nm

8. Turn the adj usting screwigto adjust , so that

the presser foot (5)is at the desired position

wthin a distance of 13nmabove the needl e plate.

9 After adjustment , tighten the nut().




1& M358 45/ INSTRUCTION MANUAL

3. /4iF 4
3. LUBR CATI (N

* E2E: LI RE, FLHERXIE, HAAREFLES, ABRRLEGLR]

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNE

&CAUTION ~XPRCTED INJURY. BE SURE TO CONFIRM THE STOP OF.ROTATION

OF THE MOTOR BEFORE OPERATIONS.

1) de iz ARILE"H" Ds
2) LmAFRANLARE ‘L"@ ,
BRIz Nihe
(£ Fik: B a7d)
1) FIl oil upto nmarker ine * H @.
2) Wen the oil |evel drops under

marker line “ I @, refill it.
(Wing oil is wiite spindeoil,)

4. 714 7% AT
4. LLBR CATION GO\ TI QN

1) B A7 2 acatih B A2 A 2D,

1) OUperate the sewing machine, and
confirm the scattering oil at oily
window(®).




{& B t9A 35/ INSTRUCTION MANUAL

5. hLAT Ay 5K
5. HONTO I NSTALL THE NEFLE

* EE: #ATRHITRE, FLEECRXFE, HAMRRFLES, ABRRLEOLK!

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNE
&CA{]TION -XPRCTRD INJURY, BE SURE TO CONFIRM THE STOP OF ROTATION
OF THE MOTOR BEFORE OPERATIONS.

Yo AR LA IR X H]

ARBEAAT R A ZDPX17",

1) AFA377F F3 i FRAATATNI L B

2) BFBLQD, fehdQENRILLH A2
T REAE B TR A ok,
ORMABALELERN L @ WHQ.

3) AhAT LF B GyHRIRLL,

BE SURE TO POWER-OFF THE MOTOR. The

normal needle system is ‘DPX17’ .

1) Turn the handwheel by hand and raise the
needle bar to its top position.

2) Loosen screw (1) and insert the needle 2
into the hole until it will go on further.
Insert the needle with its recess @
facing directly to rear side.

3)Securely tghten the screw in the needle

6. TR

6. HOVTO | NSTALL THE BB N
* ER BRI R, Fu FRRAN, DEMRE L), ABRTLEN L

-XFECTBD INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION
OF THE MOTOR BEFORE OPERATIONS.

1) AR EOREKRTEZTHD.
2) RAFEEAMEQH EEMR TN RRK
i@,
3) MEAAF IR FEREOHECE
th 2440mm.,
EE: ERAKCEZENRE, REHE
89 7 A PL AR 45 BB AT 3Kk 69 77 4T FF o

- AN TUEN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNR
/N\CAUTION

1) Put the bobbin (1) into the bobbin case(®).
2)Passthe thread through the threading groove
@ and notch @ of tensionspring in the
bobbin case.

3)Pass the end of thread through bobbin case
thread guide B and pull it a length of about
40mm.

COUTION:Fit the bobbin in the bobbincase so

that the bobbin turns the direction of the
arrow when the bobbin thread is pulled.



1 A HLEA 5/ INSTRUCTION MANUAL

7. LS F 4%
7. HONTO THREAD THE MANCH N HEAD

* i % RS RE, FLRRRXR, DERHRELES, DB L ZAGE !

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNE

&CAUTION -XPECTED INJURY. BE SURE TO CONFIRM THE STOP OF RQTATION

OF THE MOTOR BEFORE OPERATIONS.

e B AT Y RTF &

Thread the machine head as illusirated,




1% M358 4/ INSTRUCTION MANUAL

8. AL H KA
8. ADJUBTI NG THE STI TCH LENGTH

* R E: HATH SR, FLBERRXT, LAARELES, B L DLRGL%S !

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNE
&CAl 'T'TON | -XPECTED INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION
OF THE MOTOR BEFORE OPERATIONS.

1) fesh4sesa@®, 172 EEQ.,

O & ABEHES

1) R FQET.

2) PB)EARE) BRI FHUE T vAE] K A AR o
3) AR, MBRE B ERER LS,

1)Push the stopper plate (1) ,and turn the
dial @.

COHow tc engage the reverse feed stitching
1)Push feed lever (2 down.

N The machine pverform revers feed stitching
¢= long as the lever is held depressed.

3)i moment you release to leve , the
iachine resumes the normal stitching mode.

Q. BT EE )
9. ADJUSTI NG THE BE55ER FAOT PRESSURE

1) MEHAHEAHARTBEMES,
W) LAY IET] o

1) Turn the presser spring regulator

to the right to increase and to left

to decrease pressure.

e U
increase  decrease




& B8 45/ INSTRUCTION MANUAL

10. &Kk AAT
10. THREAD TENSI ON

¥ 2% TR ITRE, FLRHERXIE, HAARFLES, ABERRLRNLE !

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNR

ABCAI T TON | -XPECTED INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION
OF THE MOTOR BEFORE OPERATIONS.

1) AT S iam
WA B4t 4% 5 i Fa 48 A (D3 Ao X 1Y
5K RE AT S B KK
2) B RAREIKS
NN BT AT 4% B IR 7 3R Q¥ e B Y
KA, ERAT AR ) AR KA
]
1)Ad justing the needle thread tension

Turn the thread tension nut (D clockwise ; :Cf,‘ -
to increase or counter clockwise to ‘f i&-” decrease
decrease the needle thread tension. Hﬁ.ﬂ’

2)Ad justing the bobbin thread tension
urn the tension screw ) clockwise to
increase or counterclockwise to decrease

the bobbin thread tension

increase

¥4 e

M. BT SATES
11. ST TCH WDIH REGULATOR

The width of zigzag stitch is controlled
with biased wtitch width regukating dial
@.

Do not make any needle position
adjustmeny while the needle is in the
fabric.

10



1 90 45/ INSTRUCTION MANUAL

12. e TR AFLE B TR
12. HONTO GONTRO. THE WDTH F 21 GZAG ST1 TCH

ATEMNAFFEN R AR KIE, A%
AR L@, % 8AH ZQFHET LU,
#HP M E, ReaRE20,

MR LQ, #HBRKRIEZE, RBHRELD.
s B AR T A H 48 B 69TR T, S 4202 9mm
AT E NI T

To obtain minimum to maximum width zigzag
stitcher, first loosen thumb screw(), to permit

the stitch width regulator®), toreturn to its
minimum position and retighten thumb screw®.

Then loosen thumb screw @) , to return to its
¢ maximum position and retighten thumb screw 2 .

You can now regulate the stitch width regulatot
within the range of zerc to 9mm.

13. [R&EHRG X

S

HERR DB LB (D) 1 S T
) ERRAEM TR E L, HIRLIRAA
by e
CERRCHN | ORI M A S E , HI0Ik
DR R SRS, MBS T . )
3) U BLIRFTQHER A ), B Bl
[A C Fy ks, BRI L.
Lo ek O EsELL.
HURML , FIVIZRGRFAR (3) UIWHLLE
B BL RN, EHTREEE2@, 106
AT D F A J7 e B i, ARG TR E

N e
—_— e

nel A C IR
1) Insert the bobbin deep into the bobbi n w nder A G5l A
spinde(Muntil it wll go no further. B : A%
2) Pass the bobbi n thread pul | ed out fromthe spool - '
rested on the right side of the thread stand fol | ow ng Y 0 s R A B BOY.

the order as shown in the figure on the | eft. Then,
wind the end of the bobbin thread on the bobbin several tines.

3) Press the bobbin winder trip latch (2)inthe direction of Aand start the sew ng nachine. The
bobbi n'rotates.in the direction of Cand the bobbin thread is wound up. The bobbi n w nder spindl e
(Hw !l automatically stop as soon as the winding is finished.

4) Remove the bobbin and cut the bobbin thread with the thread cut retainer(3).

5) To adjust the winding anount of the bobbin thread, | oosen the setscrew(4)and nove the bobbin

w nder trip latch(2) to the direction Aor B Then,tighten the setscrew(4).
To the direction A : Decrease

To the direction B : |ncrease

11



& B 3%80 45 /INSTRUCTION MANUAL

13. M4t 5tk 6h £ 7
13. NEEDLE- TO HOOK RELATI O\NSH P

* 2 #TLSTRE, SFORERXT, DEHRMELE,

VASEE Fo 7R ol B 04 JE [ !

/N\CAUTION

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNE
~XPECTED INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION
OF THE MOTOR BEFORE OPERATIONS.

RF I 7 XRFEHAT R ELENFEARE

1) #MR4HHR.

2) REEBATEANEARS

3)%%#%fﬁ%@%&ﬁﬂm%ﬂiﬁ
&4z H o

4) RFIAAFR LD, it R FHAFDT A
AHM ET#AF,

5) #2EL£& LR TAHN4HAHQMEL LI
it 2 Q54 @R F, KRB
SR EAFELQD,

& 7 75 0B 1 LA 5 e AR 69 B 18]

1) AMAHLTFRE{ZERTEE A EE
FHERA,

2) KGR, YMHAFEA2 8z E
B, &M KOFEfRp @ ] 3R{E,
B R R R A B ey 2, (e
AOHLEAE TR, ATAF LA AR &5 EBEHR
&8 @3t 7 7 ek 445 7,

3) AP HAB 5K K EZ 8 H A
0.02 ~ 0. 05mmz_I9] ,

{Set the needle bar at the proper heoght
first as follows

1)Remove face plate.

2)Set stitch widtd regulator for straight
stithing.

3) Turn machine pul ley over toward you until
needle descends to its lowst position.
4)Loose needle bar screw 1 so that only the
needle bar 2 will move up and down freely.
5)Move needle bar 2 up or down as

required ,and align upper timing mark 3
with under side of needle bar frame 4. then
securely tighten needle bar set screw 1.

1 mm

D

3..940"

MR A B R I
_” ® Hook point
= | O 0 02~0. 05mm
TS
AR A B K
® Hook point

12

{Adjust the timing between the needle and
the hook as fol lows

1)Set machine for straight stitching at
center needle position.

2)Ad just so that, when the needle bar goes
up to 2. 8mm above its lowest position, hook
point 5 nearly meets the certer of needle.
6 .Then tighten hook setscrew (As a rough
indication of this adjustment , marker |line
7 on needle bar aligns with the bottom face
of the needle bar faarme 4.)

3)Adjust the clearance between needle 6 and
hook point 5 to 0.02 to 0. 05mm.



1& B8R 45/ INSTRUCTION MANUAL

14. % 0L 1= A2 4 [ HE R

] AR J5 A i %
1. FRAFEHR? 1. R EF &
2. T BRBRATEIRELRT AL 2. F &Kk AR ERMERE B AHRR
B A5 R
L &@%%ﬂ%%;%? 3. M @A KA
4. MUAH R T B ) SUA L BAL? 4. RBALA
5. HLAt R T %R EH? 5. A5 AL
dﬁ%iﬁﬁﬁ%&%ﬂ%,&ﬁ 6. RAiE MHLA 1T AR
B WA 2 & B4R 7
R AT 7. W ITRERGA =
1. RAFERATL EH? 1. W45 & &
2. REFEREA? 2 M Bl se R AR B R R AR
R BT R 3. RAKA AL EH? 3. B EERSA
4. RARIB IR T FH? A B tHRREREA LLEH
1. P2 R AL E4? (S h ey
_ 2. WA R T T dl BobuAE R 4b 02 2. B3 HLE
FRMAT | 3 AR ERRAT L7 3. L FT £ A TAE M e LA
4. LR FERRA LT EH? A B EF BANEIRA
1A %R B 1. A B2 o K ALAT
2. AR 55 o 2 %%x%%7 2. R ZAfuA
—_ LM S B KA A 3. #ALiE A& TR M A e ALA
4. PAAHRE LR T HLE? 4. HUR BALEHIR 2
5. % 4 b A AR ? 5. RUEFAZRAHAAE
Tk i 1 SRR AR F AR T ? 1 & A EAET A KAE R KA
s 2 BEARERHERLAT? 2. Audk R E A
1. A RA T E44 7 1. # EF &RIA5F
e 2. WUAT —E B LA K 4107 2. ¥ AL
A AL 4k . :
. BEARTKE? 3. i BRI A
o 1. EZHELRTHEKRLEK? 1. FREASE R LLER
BHRETR N 9 kb R EHBK? 2. kAR Y Bk 2R
s |1 ERMEK R A EREER? 1. %536 K30 R
MERELH | 5 w65 %25 LN B ? 2. W BT 5 i AONE B

13




i B %80 ¥/ INSTRUCTION MANUAL

14. TROBLESHIOT NG GHART

Problem

Cause

Solution

Needle thread
break

1. Is machine properly threaded

1. Correct needle threding

2. Are thread guides or tension discarea
lint-free?

2. Remove 1lint and fluff in bobbin
case and book

3. Is needle-thread tension too tight?

3. Adjust needle threaddtensiony,

4. Is needle bent or have a blunt point?

4, Replace the new needle

5.1s needle inserted correctly? 5. Insert needle corﬁe@tly

6. Is needle the correct size for thread6.Select proper mneedle size and
and fabric? thread

7.Is thread free of slubs and knots? 7. Remove slubs and knots

Bobbin thread
breaks

1. Is bobbin threading correct?

l:Correct bobbin threading

2. Iss thread tangled or caught?

2. Untangle thread from bobbin acse
thread tension

Needle breaks

3.1s thread tension correct? 3:Ajust needle and bobbin case
thread tension
4. Dose bobbin rotate smoothly? 4. Check correctly
1. Is needle inserted correctly? 1. Ilnsert needle correctly
2. 1s needle bent or have blint needle 2. Replac ilie new needle
) ) point?
Stitches skip = = = =
3.1s size of needle and thread -switable|3.Sclect proper needle size and
for farbaric? th1cad
4. Is threading correct? I. Correct needle threading
1. Is needle properly inserted? 1. Insert needle correcting

2. Is need!2 bent?

2. Replace the new needle

4. Is needle
fabric?

the correct size for the

3.Select proper needle and thread
for fabric

4. Is needle clamping screw loose?

4. Tighten needle set screw

5. Is the fabric pulled while sewing?

5.Do not pull fabric while sewing

Fabric fails
to feed

I. Tsifeed regulating dial properly
adjusted?

1. Lengthen stitch length by feed

regulating dial

2. Is presser foot pressure ajust properly9

2. Increase presser foot pressure

iJIS_nﬁedle threading correct?

1. Correct needle threading

Machine fils
to start

PENpe + el

Fabric pukers 2fis needle point blunt? 2. Replace the new needle
3.1s thread tension too tight? 3.Ajust needle tension properly
- 1.Is there any lint or fluff on feed|/l.Remove lint and fluff from feed
Rotating heavy |dog? dog
noisy’ 2.1s there any lint in rotating hook? 2. Remove lint and fluff from
rotating hook
1. Are electrical plugs properly|l. Connect plug to power source

2. Is power and light switch turned on?

2. Turn on power switch

14




Parts Manual




1. W m2aE/Machine boby

(R %“25
T g s 3B o |
B b

15



L. L5253 404 /Machine boby

5 5 o g
No. | Part No. EA i DESCRIPTION QT #%7¥Remark
1 16521-001  |#E#11/64-40 L=10 Screw 11/64-40 L=10 11
2 16521-002 TR Face plate 1
3 16521-003  |FREZ%E Rubber plug @10. 8x5 1
4 16521-004 515 22 Rubber plug ©11. 8x5 g
5 16521-005 4 5 Rubber plug 08.8x5 7
6 16521-006  |fREi%E Rubber plug 015, 5x5 1
7 16521-007 Heekiren s Thread take-up lever cover 1
8 16521-008  |82££11/64-40 L=8 Screw 11/64-40 L-8 2
9 26521-009 | Plate 1
10 26521-010 | #B££11/64-40 L=5 Screw 11/64-40 1=5 1
i) 16521-011 8242 3/16-28 L=9 Screw 3/16-28 L=9 10
12 16521-012 J5 B Side plate i
13 16521-013  |[FaTR Gasket i
14 16521-014 THAR Y Face plate 1
15 26521-015 iR Side plate 1
16 16521-016 W% Top_cover = 1
17 16521-017 | =7l Thread retainer & L 1
18 16521-018  #2#£3/16-28 L-6 Screw 3/16-28 L=6 1
19 16521-019 g% Rubber plug O18. 8x6 o 2
20 16521-020  |Hi£k7] Cutter !
21 16521-021 | #843/16-28 L=6 Screw 3/16408 L6 =
22 16521-022 i 0il sight window ]
23 16521-023 | TG0 E Rubber ring |
24 16521-024 Tif 5 4% Top_cover packing 1
25 16521-025  |WEskJesiis Bobbin thread tension 1
26 16521-026  |4eekas ~ Bobbin winder 1
27 16521-027 Larl ARORIE Rubber ring 1
28 16521-028  |#8%73/16-32 L=T Screw 3/16-32 L=7 3
29 16521-029  |88£:11/64-40 16 Serew |1/(1-40 16 1
30 16521-030 AN 2R AR 1 [hread guide assy 1
31 16521-031 lidis Rubber plug B22, 357 1
32 16521-032  |#BEF Rubbe: 1lug B12.8x7.5 1
33 16521-033  |ZE4h% Thread giide 1
34 16521-034  |8BE9/c1-40 L=7 Screw 9/64-40 1=T 3
35 16521035  fgHk e Rubber plug 011. 8x5 1
36 16521-006 A4k Arm thread guide-Right 1
37 16521-037  |#4se Rubber plug 010. 8x5 1
|38 | 16621-038  d#RE Rubber bushing 1
39 16521-039 T 3t Bed screw stud 4
40 16521040 fgik e Rubber plug 027x9 1
41 16521041 AR Cover plate 1
i Pole 2
Model plate 1
Thread tension bracket assy. 1
Tension release pin 1
Side plate 1
Gasket 1
4242 11/64-40 1=8 Screw 11/64-40 L=8 5
Eagid Throat plate 1
SRR Column seat 1
1-051  |#8% 11/64-40 18 |Screw 11/64-40 -8 2
6521-052  |#24 Mg L=16 M6 L=16 4
53 16521-053 o Bearing housing 1
54 16521-054  |#E#E M4 L=10 M4 L=10 3
55 16521-055  |#R# 9/64-40 L=6 Screw 9/64-40 L=6 7
56 16521-056 FiEHE fE i) Positioning finger 1
57 16521-057  |#E#2 11/64-40 L=8 Screw 11/64-40 =8 1
58 16521-058 ‘Y Pin 1
59 16521-059 %,ﬁ cover 1
60 16521-060  |#822 9/64-40 =8 Screw 9/64-40 L=8 1
61 16521-061 TR magnetic steel 2

01%:For 2529

16



2. Lk 1Fih Hes&k A/ Upper shaft mechanism

17



2. Lol i P/ Upper shaft mechanism
= = =
}ffo 73 PE; T EA DESCRIPTION %{T% % ERemark
1 16522-001 484 11/64-40 L=3.5 Screw 11/64-40 L=3.5 1
2 16522-002 %h“ ~ Washer 1
3 16522-003  #hfFdEk Needle bar clamp 1
4 16522-004  FHbr4EkE] Bush 1
5 16522-005 %fﬂ;%%fﬁﬁ'— Needle bar clamp assy 1
6 16522-006 8% 11/64-40 L=6 Screw 11/64-40 L=6 2
7 16522-007 LB 9/64-40 L=4.8 End screw left 9/64-40 1=4.8 1
8 16522-008  EHFFEF Needle bar crank rod 1
9 16522-009 THEEH AR Needle bearing 1
10 16522-010 mi’ﬁlﬂiﬁ Needle bar crank 1
11 16522-011  Heekikér Thread take-up bar '
12 16522-012  HRERiEH & Thread take-up crank shaft
13 16522-013 Pkt 4ra o Thread take—up lever 1
14 16522-014  Heebrsfr Thread take-up lever ASM w
15 16522-015  8#15/64-28 =13 Screw 15/64-28 L=13 i o]
16 | 16522016 GHFRER Sk Needle har 1ink gui@ﬁk 1
17 16522-017  EHFFEIAA Thread take-up crank - 1
18 16522-018  B#£9/32x28 Screw SMI/32x28 A 1
19 16522-019  LHiiTE {Upper shaftBiishy (£ront) g 1
20 16522-020  #8%£1/4-40 L= Screw 1/4-40 L7 g 3
21 16522-021  18#£15/64-28 =13 Screw 15/64-28 L=13 1
22 16522-022  L#5ME Collar 1
23 16522-023  #2#1/4-40 1=8 ‘Screw 1/4-40 18 2
24 16522-024  Lhsbmepsss Friction wheel 1
25 16522-025  814£11/64-40 1=6 Strew 11/64-40 L=6 2
26 16522-026 L4 N Upper shat 1
27 16522-027  ESHEahihie (L ‘Bevel soor (upper) 1
28 16522-028  UB#£11/64-40 | -4 Serew 11/64-40 L=4 2
29 16522-029  bHhiEEH: Z=3 Upper shafi bevel gear 1
30 16522-030  b#2£1/9-40 Lo Screw |/4-40 L=6 2
31 16522-031  HhHI 4 Retaining ring 1
32 | 165227032 At AL [Feed ecgentric can ASM 1
33| 16522033 XM Silde riock 1
34 16522-0%1 A EA R0 Feed eccentric cam 1
35 16522035 IE4L15/4-08 [=8 Serew 15/64-28 L=8 2
36 20522-036  BHids Coupling 1 01#
37 16522-037 A bearing 6004 1
38 16522-038  EHhijhd 0il seal 1
39 D6522-039 - IBEMEX0.75 L=5 MBX0. 75 L=5 6 01#
40 16522-040  HHEEHFX L Feed dog fork 1
41 | 16522041 T Connecting rod 1
' [Vertical shaft bevel gear(upper) 1
vertical shaft bush(upper) 1
28 1=6 Screw 15/64-28 L=6 1
vertical shaft 1
vertical shaft bush(lower) 1
EEE RS 7=28 Vertical shaft bevel gear(lower) 1
TG =21 Lower shaft bevel gear 1
: £ 11/64-40 1=6 Set Screw 11/64-40 L=6 1
50 22-050  UR#15/64-28 L=10 |Serew 15/64-28 L-10 1
51 U0V 16522-051  EhhehE Vertical shaft middle sleeve 1
52 26522-052 | k¥ Upper shat 1 01#
a3 16522-053  iEHEEEA Clutch component (A) 1
54 16522-054 R RR A A Alnico tray 1
55 16522-055  JEHhEEB Clutch component (B) 1
5] 16522-056  URZM6 L=6 M6 L=6 6
O1#:For 2529

18



3. 324 MM LLower shaft mechanism

19



3. FREH I Nl HLH4 /Pendulum mechanism & Lower shaft mechanism

75 & 5 Mo .
e | PEEE Ne. A S DESCRIPTION Q1Y ¥ Remark
1 16523-001 AL MR Needle bar frame pin bush 1
2| 16523-002 B Needle bar frase pin 1
3 15123-003 | ##£11/64-40 L6 Screw 11/64-40 L=6 1
4 15123-004  |[§E542 Needle bar frame 1
g 15123-005 $24411/64-40 L=6 Screw 11/64-40 L=6 1
6 15123-006 AW 10%1 Washer W5#10%1 Washer 1
7 15123-007 BHRETHEE Needle bar frame position 1
8 15123-008 T Needle bar 1
9 15123-009 ATt ek Needle bar thread guide 1
10 15123-010 | #LE+ Needle 1
11 15123-011 e 1/8-44 1=4.5 1/8-44 L=4.5
12 15123-012 i Lo Pin
13 15123-013 SR — X Feed dog fork 1
14 15123-014  |$8# 9/32-28 L=4 Nut 9/32-28 L=4 1
15 15123-015  |f153) = i Screw 9/32-28 1
16 15123-016  |463h— ik Slide block % B
17 15123-017  |f62h— Wi Regulator h - 1
18 15123-018 | f43) g E Regulator bush B W
19 15123-019 B Jndicalor I_."a':_ﬁ"\- 1
20 15123-020 20 15/64-28 L=10 Screw 15.4% —28 E‘—l& 1
21 15123-021 Bl Te4 Dial ) 1
22 15123-022 | #84£3/16-28 1-8 Screw 11/64 40 L=8 |
23 15123-023 FREHEEh — W \Spring holder 1
24 15123-024  |#££15/64-28 L=11 Screw 15/64-28 L-11 1
25 15123-025 840 11/64-40 L=T _Screw 11/64-40 L=7 1
26 15123-026 JREETh i E Collar 1
27 15123-027  [#stfeahihies ‘Bush 2
28 15123-028 PR (T (Bevel gen: (dlown) 1
29 15123-029  |#&HtEahfiodt Can . 1
30 15123-030  [#§tfeant Shat « 1
al 15123-031 BRE211/64-40 L1 Screw 11/64-40 L=4 4
32 15123-032 s 15/64-20 15/64-28 1
33 15123-033 | ##11/61-40 1=3.5 11/64-40 1-3.5 2
34 15123-0234 OfIE Rubber ring Rubber riug 2
35 15123035  {EF4ERIR radiate 1
36 15123-036  |482211/64-40 L=T Screw 11/64 40 L=T 4
37 15123-027  |EfEiR£11/64-40 11/64-40 2
38 15123-038 | hisk . |Gasket 1
39 15123-039 . |## 15/64-28 L= W Screw 15/64-28 L=7 2
40 | 15123040 G f ot !
15123—{135 L=5 Screw 1/4-40 L=5 2
1 Lower shaft oil filter screw 1
Lower shaft oil filter plug 1
Lower shaft oil seal 1
Lower axle front sleeve 1
11/64-40 1=8 Screw 15/64-28 L=8 1
lowar-ghart 1
Lower shaft sleeve 1
el 11/64-40 1=8 Serew 15/64-28 L=8 1
EELLE Retaining ring 1
e Serew 15/64-28 L=4 2
15123-052 T E Lower axle rear bushing 1
53 15123-053 TR Lower axle bushing oil pipe 1
54 15123-054 i Plunger 1
55 15123-055 HEE AR Plunger spring 1
h6 15123-056 EEL Baffle 1
a7 15123-067  |#inige Screw 15/64-28 L=8 1

20



4 % BB 4/ Presser foot mechanism

21



4. 28 HATHLM/Stitch width regulator mechanism

5 K 5 & .
No. | Part No. E S __ DESCRIPTION ay #{ERemark
1 16524-001 | Xkl Pin 1 '
2 16524-002 e RE Pin 1
5 16524-003 M4 15/64-28 =8 Screw 15/64-28 L=8 3
4 16524-004 FHER AT Feed connecting link 1
5 16524-005 FHIE AT Feed regulator(forked) 1
6 16524-006 | #2#£15/64-28 1=13 Screw 15/64-28 L=13 1
7 16524-007 I I A o Adjust the eccentric pin 1
8 16524-008 OfL Rubber ring 1
8 16524-009 PR A Feed regulating stud 1
10 165624-010 b4 Feed spring 1
11 16524-011 Bz fv:] Feed regulating stud lock 1
12 16524-012 044 Rubber ring
13 16524-013 FHE bR Length control plate
14 16524-014 FHE bR Washer 1
15 16524-015 4 3/16-28 L=15 Screw 3/16-28 L=15 1
16 16524-016 HE423/16-28 L=T Screw 3/16-28 1L=7 1
7 16524-017 {Al484RF Reverse feed control lewv 1
18 16524-018 {5 4 445 44, ot £ Reverse feed crank 1
19 16524-019 184 15/64-28 Screw 15/64-28 1
20 16524-020 A fir 5 Reset spring 1
21 16524-021 | (BEEERAUFT R Reverse feed control shaft 1
22 16524-022 FHEEfE IR Spring o : 1
23 16524-023  HHEE Washer! : 1
24 16524-024 ¥R 11/64-40 L-10 Screw 11/64-40 L=10 2
25 16524-025 O Rubber ring 1
26 16524-026 ki Pin 1 02#
27 16524-027 HE Soring 1 028
28 16524-028 B SRR Rubber ring 1
29 16524-029 5 11/64-40 L=10 Screw |1/64-40 L=10 f
02#:For 2529
5. FiEAFHL#)/Feed mechanism
F5 M = & .. e ~
So. | Part Ko ¥ W DESCRLPTION aTy #1FRemark
1 16525-001 g Shaft 1
2 16525-002 E_%E Feed rock arm 1
3 16525-003 | F4ses Feed bar asm 1
4 16525-004 | igeens 1-12 M5 L=12 1
5 16625-005 PEze 9/64-40, 1=5 Screw 9/64-40 =5 1
6 16525006 | i%kH Feed shaft 1
¥ 16525-007 R N Feed rocker arm 1
8 16525-008.  F4E#@s% Screw 9/64-40 L5 2
9 16525-000 44 7 il iig ’ Screw 3/16-28 L=14 1
10 im0 Collar 2
11 Collar 2
1 Bush, L 1
4-28 L=6 Screw 15/64-28 L=6 if
Collar 12
B 1/4-40 L=5 Screw 1/4-40 L=5 4
BB NI 11/64-40 L=6  Screw 11/64-40 L=6 1
R Walking foot pinb 1
LIRS Bush, R 2
e lifting fork 1
i F Wi Bush. L 1
16525-021 B 15/64-28 L=6 Screw 15/64-28 L=6 il
16525-022 165 4 Feed driving shaft 1
23 16525-023 fi A Pin 1
24 16525-024 i e Lifting rocker 1
25 16525-025 A H Pin 2
26 26525-026 TEF] A Walking foot pinh 1 01#
27 165625-027 ﬁf_ﬁ. 3(16—28 1=15.5 Screw 3/16-28 L=15.5 2
28 16525-028 5T T tooth 1ift crank connecting rod 1

01#:For 2529

22



0.35/ £t/ Presser foot mechanism

7. % S3E45HAH/384 points mechan i sm
(1653D&1654D&2653D¢ 2654D)

23



6. Y8 EIFLKY /Presser foot mechanism

7]

Ffojj% Pat Eo. % W DESCRIPTION %T% i ERemark

1 16526-001 i s i Adjusting screw 1

2 16526-002 I g Nut 1

3 16526-003 T Spring, compression 1

4 16526-004 TEFF T 58 Guide hracket 1

5 16526-005 e 1/4-40 1-8 Screw 1/4-40 L=8 1

6 16526-006 1#e2 15/64-28 L=8 Screw 15/64-28 L=8 1

7 16526-007 fiEfET Presser bar lifter 1

8 16526-008 HeM4sF i 4t Lifter crank 1

9 16526-009 HEFF Presser bar 1

10 16526-010 EHTE Bush 1

11 16526-011 PIEN Presser foot ,inside 1

12 16526-012 B2 3/16-28 L=8.5 Screw 3/16-28 L=8.5 2

13 16526-013 |WB4 11/64-40 L=6.5 Screw 11/64-40 L=6.5

14 16526-014  FHIEMEF Collecting rod

15 16526-015 iR ] Pin 1

16 16526-016  $HEMEHH Lever 1

17 16526-017 Eetic] Collar 1

18 16526-018 W2t 11/64-40 L=4 Screw 11/64-40 L=4 % 2

19 16526-019 1 9/64-40 L=7 Screw 9/64-40 L=7 L - 2

20 16526-020  AIEMITEF Knee lifter bar - B

21 16526-021 | S fhul Spring o T T

22 16526-022  HiEEH Spring pin 1

23 16526-023 | BEESRTHALIF () Lifter léver 1

24 16526-024 &M Guidelplate 1

25 16526-025 Je A LR T Tension release stud 1

26 16526-026 BHige 15/64-28 L=7.5 Screw SM15/64-28 1=7.5 1

27 16526-027  [ME#} 9/64-40 1=3 Nut 9/64-40 L=3 1

28 16526-028 b it £ Arm thread guide C 1

29 26526—029 'EH‘%W@ Guide hracket 1 01#

30 16526-030 1% M |Presser foot asm 1

31 26526-031  EH Presser it 1 Ik

32 26526-032  E#£3/16-28 1 & Serew 3/16-28 1=8 2 01

33 16526-033 1" R HLRF AL Loose wire electromagnel asm, 1 o2t
3371 16526-034 fﬁ F4 4 1 02
332 16526-035 ), Gaskets 2 024
33-3 16526036  IBE3 Nut 3 2 024

34 16526-037 Fidk LR e AR Mounting Plate 1 024

35 16526-035  IB4eM4 L=5 M4 L=5 2 024

36 16526-039 | faLidsigl Collar 1 0o

Ol#:For 2579 02#:For 2529

. Z SRR /34 points ’mech@msm (FOR 1529&2529 )

JI?OE S EA DESCRIPTION %T% #iERemark

Part Nra. >

Rod seat.

Screw M6 L=12

Serew SM3/16-32

Nut SM3/16-32

Bend the wheel.

Connecting rod
Feed dog fork

Brige 3/16-32

Screw SM3/16-32

1

2

2

2

1

1

1

1

FEER AR Ball bearing 1

Brigez M4-0.75 L=6 Screw M4-0.75 L=6 1

6527-011 BHIg 4 3/16-28 Serew SM3/16-28 1

12 16527-012 o Spring 1
15 16527-013 FiEse ] Screw 9/32-28 1
14 16527-014 3 iU b (46 3 needle eccentric wheel 1
15 16527015 |4k IpEHfEah 042 1 needle eccentric wheel 1
16 16527-016 I##2 M4 L=10 Serew M4 L=10 2
17 16527-017  |[$84Htkahidr Feed dog fork 1
18 16527-018 I sl R (D 3 Bevel gear(upper) 1
19 16527-019 ARREME S e (D 4 Bevel gear (upper) 1
20 16527-020 IndRsHE e (RO 3 Bevel gear(down) 1
21 16527-021 AR e (R 4 Bevel gear(down) 1

24



8. _LiFH#A)/Feed mechanism For (2529)

25



8. FikKWLF/Upper feed mechanism (FOR 2529)

F5 K = o
No. | Part No. B2 s DESCRIPTION Ty #ERemark
1 26528-001 51 4 Fin 1 0l#
2 26528-002  |IE# 15/64-28 L=6 Screw 15/64-28 L=6 3 01#
3 26528-003 JREN TR EEA Bush, A 1 0l%
4 26528-004 | FEMTHERSH Feed 1ifting shaft 1 01#
5 26528-005 RN SR Bush, B 1 01%#
6 26528-006 o A EE AR YT AR AR Feed arm 1 01%#
7 26528-007  [MBZ 1/4-24 L=16 Screw 1/4-24 L=16 1 0l%
8 26528-008 B e iy s A Feed lifting arm crank, L 1 01#
9 26528-009  IBE} Nut 1/4-40 3
10 26528-010 BB} M6-0.75 Nut M6-0.75 1
11 26528-011 2} Wok10%1 W5#10%1 Washer 1
12 26528-012 {hadi Eccentric wheel 1
13 26528-013 YEET 1/4-40 L=T Serew SM1/4-40 L=T £
14 26528-014 i CEEHERF Connecting rod
15 26528-015 FRigee Screw 1
16 26528-016 FE A Feed lever 1
17 26528-017 Brig s Screw 1
18 26528-018 ik Slide block 1 i
19 26528-019 ¥ E5 E5 é 1 :
20 26528-020 | FFFHEFSitR Lever guide L 1 0l%
21 26528-021  [ME# 11/64-40 L=T Screw 11/64-40 L=T : W 01%
22 26528-022  BuiR# 1/4-40 Screw SM1/4-40_ B | o |
23 26528-023  |Bug# 1/4-41 Screw SM1/4-40 1 01#
24 26528-024  |EEfhdhE Needle béaring 4 01%
25 26528-025  AMERFHER Link = 01#
26 26528-026 | AHHEIEE A Crank 1 01#
27 26528-027 Bk 1/4-24 L=16 Serew 1/4-24 L=16 1 018
28 26528028 FE R sh A S Bush, L 1 0l#
29 26528-029  |im# 1/4-40 L=5 Serew 1/4-40 L=5 2 01%
30 26528-030 24 [ Collar 1 0l#
31 26528-031 | HEI4EahH [Upper feeil shaft 1 01#
32 26528-032 0Hi[E ) ring 1 01%
33 26528-033 1EeE 15/64-26 =6 Serew 15/64-28 L=6 1 018
34 26528-034 | HGMHERN A 2 Bush, I 1 01#
35 | 26528035 |ER- stk Feed 111 ng am crank,R 1 o1#
36 26528-036  |#800 10/64-28 L 15 Screw SM15/64-28 L=15 1 k"
T 26528-037 g Screw 1/4-40 1 018
38 26528-038 R Walking foot 1 01#
39 26528-030 R Connecting rod 1 01#
40 26528040  IER M6-1 Nut M6-1 1 01#
41 26528-041  |#BFN6, 5 W6, 5 1 01%
42 ~ 26528-042 {3 FE D 1) 0 10 S H 1 Roller shaft assy. 1 Ol%
43 26528-043  HAFTEMIEEEMAE . . |Pin 1 01#
a4 | 26528-044 . ik " slide block 1 01#
45 26528-045 _fjiﬁ E5 ? E5 Snap ring 1 01%
46 | 26528<046  EEIMT Pin 1 01t
7 | 1 26528-047 M5 L=6 1 01#
§ ) 8 Crank 1 01%
40 1=7 Screw 9/64-40 L=7 4 Nk
Plart 1 01%
Screw 1/4-40 1 0l%
Link 1 01#
Clampar 1 01#
B4 11/64-40 L=12 Screw SM11/64-40 L=12 g 014
FE AT R R Block 1 01#
T8 FE AT AR AR Collar 2 01#
a7 26528-057 TR FEHFT Connecting rod 1 01%
58 26528-058 19 AT Lever 1 0l#
59 26528-059 8 R R 22 Screw 1 Ol%
60 26528060 {3 R R £ Nut 1 0l%
61 26528-061 4 T T R A g Spring compression 1 01%
62 26528-062  WAIEFFHFSHE Guide shaft 1 Ol#
63 26528-063 A2 T R R T Bracket 1 01#
64 26528-064  (#EL11/64-40 L=7 Screw 11/64-40 L=T 2 01#
65 26528-065 EEH Wool felt 1 01#
66 26528-066  WEL£9/64-40 L=5 Screw 9/64-40 L=5 1 01%

01#:For 2529

26



19. ZAEHH)/Poster bend mechanism

/
= 0
=
L
L

27



9. MLAEHIHMI /Poster bend mechanism

5= B = = %
N | Part N % W DESCRIPTION aTY # ¥ Remark

1 16529-001 L& 9/64-40 1=4.8 End screw left 9/64-40 L=4.8 1
2 16529-002 [ Timing belt 1
3 16529-003  |Hh& bearing 1
4 16529-004 o cirelip 1
5 16529-005 [l 2 e Pulley 1
6 16529-006 iR bearing 1
7 16529-007 Hh Hook shaft 1
8 16529-008 et Hook 1
9 16529-009 s Bobhin 1
10 16529-010 i Bobbin case ASM. 1
11 16529-011 8242 11/64-40 1=6 Screw 11/64-40 L=6
12 16529-012  |8R#: 11/64-40 L=5 Serew 11/64-40 L=5
13 16529-013  |#%# 11/64-40 L=6 Screw 11/64-40 1=6 1
14 16529-014 |44 baffle |
15 16529-015 | [l Pulley T
16 16529-016 R bearing 1

17 16529-017 | sk Gear 1
18 16629-018  $:dmdn Conversion axis Bl
19 16529-019  |## 11/64-40 L=5 . 1
20 16529-020  |i#EfF oy 1
21 16529-021  |#2# 11/64-40 L=6 crew 11/64-40 L=6 Sy
22 16529-022  |#8# 11/64-40 1=8 Screw 11/64 40 1=8 2
23 16529-023 | %4 Bracket plate 1
24 16529-024  iERHEHF |Shipping fee 1
25 16529-025 $HHT R Swing lever pressure ;late 1
26 16529-026  |8%&2 11/64-40 L=8 Screw 11/64-40 L=8 4
27 16529-027 GhreELL __;’_\_}_(ial screw 1
28 16529-028  |ifiik Slider 1
29 16529-029 | iEEHETE Pin 1
30 16529-030  |$8# 11/64-40 10 Screw !1/34-40 L=6 1

28



10. A 3h44)E 414/ componenents




10. H3h#REM /Driver components

Fe B = K :
No. Part No. & W DESCRIPTION qQrY % i¥Remark
1 1652A-001 1 1 Al e i Electromagnet asm. 1 01#
2 1652A-002 Tiifd Top head 1 01#
3 1652A-003 (S eEagin s Lifting lever link 1 01#
4 1652A-004 i Rubber ring 1 014
5 1652A-005 fbiriRe Screw 1/4-28 1 01%
6 1652A-006 |46 1/4-28 Nut 1/4-28 1 01%
7 16524-007 1243/16-28 L=8 Screw 3/16-28 L=8 4
8 1652A-008 LR B Electromagnet 1
9 1652A-009 ik Cushion 1
10 1652A-010 S Nut 1
11 1662A-011 Tii sk Putter 1
12 16524-012 1 Bracket 1
13 16524-013 eNs 1=12 Screw M5 L=12
14 1652A-014 EENG L=10 Screw M6 L=10 3
15 16524-015 il Spacer 1
16 16524-016 B#NY 1=5 Screw M4 L=5 1
17 1652A-017 |6 Drive shaft Vi 1. 024
18 16524-018 |44/ Retaining ring - 1 024
19 16562A-019 2 11/64-40 L=4 Screw 11/64-40 L=4 N 1 028
20 16524-020 |45 M16 Nut M16 1 02%
2l 16524-021 LR Bushing 1 028
22 16524-022 | Sealing ring 1 024
23 16524-023 | i Craglh 1 028
24 1652A-024 BeENG 1=12 Screw Mi 1=12 1 028
25 16524-025 i Cover 1 02#
26 16524-026 N3 =5 Screw M3 L=5 2 028
27 1652A-027 J& di R Side plate 1 028
28 16524-028 i e i Gasket 1 024
29 1652A4-029 A FLAT (Lifting lever link 1 024
01%#:For 1529
02#:For 2529
1A sh B8 <40 1% /D1 ver component s
Fe| B5 | BE | ..
No. | Part No. 7 FR DESCRIPTION Y #VERemark
1 1652B- 101 {0 Rk B B/T Solencid Ass’y 1 01#,024
2 16521-002 Bt = Gasket {or B/T Solenoid 1 01#, 02#
3 16528003 5 i Side plate 1 01g
4 1652B-004 & B A Gasket 1 01#
5 1652B-005 RN Feed regulator 1 01#, 028
6 1652B-006 HREE Electromagnet core 1 01#, 024
7 16523-007 i Pin 1 014, 024
8 16520-008 i E4 E4 4 014, 024
9 1652B-009 » | fE&kErHr Solenoid crank 1 01#
10 1652B-010 |8 Pin 1 01, 024
11 | 1652B-011 |Fi&Ee E8 1 01#, 02#
12 1652B-012 /64-40 L=10 Serew 11/64-40 L=10 4 01#, 02#
J13 1652B-013 £3/16-28 L=6 Serew 3/16-28 L=6 2 014, 02#
1 1 G52 ] {BISE Auto reverse feed switch asm 1 01%, 028
15 52B- | s34 Solenoid crank 1 02#
01#:For
2#:For

30



12. ¥.3534/Dr iver components

31



12. H3E54F /Driver components

5 & = - i oy
No. | Part No. EZA i DESCRIPTION oTY % ERemark
1 1652C-001 EREEaREE Control asm 1
2 1652C-002 HLJE I Power switch 1
3 1652C-003 HEEE Power line 1
4 1652C-004 [iskiaks Control cover 1
5 1652C-005 $RfETiR Face plate 1
6 1652C-006 #2205 1=35 Screw M5 1=35 3
7 1652C-007  |48#2)5 L=20 Serew M5 L=20 2
8 1652C-008 e R e Thread asm 1
9 1652C-009 8247 Screw 3
10 1652C-010  AC{Ifi 555500 AC cervo motor 5508 1
1l 1652C-011 |4 Washer 4
12 1652C-012 | #fhisy Spring washer 4
13 1652C-013 |46 L=12 Serew M6 [=12
14 1652C-014 Fit Hand wheel 1
15 1652C-015  |8%#% 15/64-28 L=10 Serew 15/64-28 L=10 2
16 1652C-016 ST 4L Live festival balllink 1
17 2652C-017 ACT R 5537 50W AC cervo motor T50W 1
18 1652C-018 FRAE 4R Face plate 1
19 2652C-019  Fi Hand wheel 1 _
20 26520-020 | MM Control asfh . 1 (24
02#:For 2529 &
13. MK /0i1 lubrication mechanism
Fe & 5 &
NS, Pitt N, Z W DESCRIPTICN QTY % FERemark
1 1652D-001  [lE4MF Uil pump 1
2 1652D-002  |48#£11/32-28 L=5 Screw SM11/32-28 L=5 1
3 1652D-003  |#84411/32-28 L-4 Screw SM11/32-28 L=5 1
4 1652D-004 |82 11/64-40 1=13 Serew 11/64-40 L=13 3
5 1652D-005 | il 01l tube 1
6 1652D-006  |4L# Tie 3
7 1652D-007 | Tube asgii L
8 1652D-008 il Tube assy. 1
9 16520009 | ¥ - |Wool fell 1
10 1652D-010 FEBER Spring . 1
11 1652D-011 | WAk Ra e ~ Setting plate 1
12 16520012 [88£2 9/64-40 1=13 Serew 9/64-40 L=13 2
13 1652D-013 | 0il tip 2

32



14. FH1+/Assessor ies

i i B 4

14
16

—vE= 16

Iy
DR e A W) %)&)ﬂa@éa@

33



14. fftf/Assessories

5 A 5 . Hig .
Yo. Part No. %W DESCRIPTION Q1Y #i¥Remark

1 1652D-001 bk 0il tank 1
2 1652D-002 | {EidiE 0il pot 1
3 16520-003  |Hlk= Accessory bag 1
4 16520-004 | Hits Bobbin 3
5 1652D-005 | HLFH DPXIT 184 Needle 1
6 16520006  |#RF Wrench 1
7 1652D-007 #3486 Head rest 1
8 1652D-008 joRais Needle thread guide pin 1
9 16520-009 | SMMAS R Wrench, 5

10 16520-010 | 4MM fdiF Wrench, 4

11 16520-011 MM R R Wrench, 3 1
12 16520-012  |ZBU84 7] I-shaped screwdriver 1
13 1652D-013 | iEAF Instruction 1
14 1652D-014 KiEr Screw driver,L 1
15 16620-015  |HEF Screw driver, M 1
16 16520-016 il T Screw driver, $ !
17 1652D-017 Lk 1 B W
18 16520-018 Lk 5 B 2
19 16520-019 LIS 2ol 4
20 16620-020 | PprREtsd 1
21 16520-021 P th e  Quakeproof washar L 1
22 1652D-022 R 01 reservoir magnit 1
23 16520-023 =ik ~ Trigonometric washer &
24 16520-024 | —eRses ¢ Thread stand assy. 1
25 16520-025 i 0il reservoir asm 1
26 16520-026 I R _an@. pressing shaft 1
27 16520-027 328 B L AL crank of lifting presser fot asm 1
28 1652D-028 AL L Torsion spring 1
29 16520-029 |71 Smap ring 1
30 1652D-030  [FRER R ES- Bracket 1
31 1652D-071 | A h b iRes Serew 1
32 1652D—U?2 RS Kn ‘ge._,gi‘ﬁé's.ing plate asm 1




BM-1529
BM-2529

sl As
EXPLODED DRAWING

{55 FH e HH 5
INSTRUCTION MANUAL

7~ N

BEYOUNG®




